
University of Central Florida University of Central Florida 

STARS STARS 

Electronic Theses and Dissertations 

2007 

Impact Of Zinc Orthophosphate Inhibitor On Distribution System Impact Of Zinc Orthophosphate Inhibitor On Distribution System 

Water Quality Water Quality 

Xiaotao Guan 
University of Central Florida 

 Part of the Environmental Engineering Commons 

Find similar works at: https://stars.library.ucf.edu/etd 

University of Central Florida Libraries http://library.ucf.edu 

This Doctoral Dissertation (Open Access) is brought to you for free and open access by STARS. It has been accepted 

for inclusion in Electronic Theses and Dissertations by an authorized administrator of STARS. For more information, 
[...]
As shown in Equation 2.14, the nonlinear copper release model indicates alkalinity, 

temperature, sulfate, silica and pH will significantly affect total copper release. 

22.010.0286.273.072.0 )(28.0 −−− ××××+= SiOSOpHAlkTempCu 24
   

(Equation 2.14)

Where 
 Cu = total copper release in mg/L 
Temp  = temperature in oC 
Alk  = alkalinity in mg/L as CaCO3 
SO4

2- = sulfate in mg/L 
SiO2  = silica in mg/L as SiO2 
 

38 
 



Both experimental data and empirical model showed increasing alkalinity will produce 

more total copper release than any other water quality parameters. Copper concentration 

increased with increasing temperature and sulfate. Increasing pH and silica were observed to 

decrease copper concentration for the conditions of this investigation (Xiao, W. 2004).   

Lead release empirical model 

Ten major parameters were chosen for multiple regressions to develop lead release 

model, e.g. alkalinity, pH, chloride, sulfate, DO, temperature, calcium, SiO2, conductivity, UV-

254, and chloramine. A variety of regression functions were examined and evaluated. 

Temperature, alkalinity, pH, Cl and sulfate are statistically significant in lead release model, as 

shown in Equation 2.15. 

39 
 

228.02
4

462.1726.2677.0)25( )()()()(027.1 −−−−= SOClpHAlkPb T (Equation 2.15)
 
Where 
Pb  = total lead release in mg/L 
Alk  = alkalinity in mg/L as CaCO3 
T  = temperature in oC 
Cl  = chloride in mg/L  
SO4

2-  = sulfate in mg/L 
 

The statistical models indicate that increasing pH and sulfate will decrease lead release, 

while high alkalinity and chloride content will increase lead release. It is believed that 

confounding effect between pH and alkalinity is present since both of them varied with addition 

of acid or base: increasing pH came with increasing alkalinity, while low pH corresponded with 

low alkalinity.  



40 
 

Water Blending Effects 

Increasing demand of drinking water requires the exploration of additional water 

resources. Numerous studies founded that changeover to new source water or blending different 

source waters might alter the equilibrium conditions in pipelines, thereby causing sloughing of 

calcium carbonate and rust deposits that are stable and compatible to the existing source water.  

According to Kumpera, mixing water of different qualities can lead to a disintegration of the 

pipe-internal protective layers. If the distribution system and plumbing are not made of 

corrosion-resistant material, corrosion will take place and give rise to complaints about the 

deterioration in water quality. Subsequently the presence of corrosion products will form a 

refuge for the growth of microorganisms. Such organisms suspended in water together with 

corrosion products may cause taste and odor problems and make the water unpalatable for the 

consumer. (F. Kumpera, et al 1987) 

In 1992, the city of Tucson, Arizona changed its source water from historical 

groundwater to surface water. This introduction of new source water changed the water quality 

in contact with the steady-state corrosion scale on the inner surface of the pipes. These changes 

led to the removal of the aerobic deposits on the interior of the pipes and led the anaerobic 

corrosion deposits exposed, which resulted in excessive taste, odor and color complaints 

(Malcom Pirnie Inc. 1997). 

Imran  (Imran, S.A., et al 2006) found that varying water quality to minimize iron release 

can lead to increased copper and lead release within the distribution system . For example, 

corrosion of copper and lead pipes was increased by increasing alkalinity, whereas increasing 



41 
 

alkalinity was beneficial in reducing the release of iron products from pipes. Increasing sulfates 

was found to reduce the release of lead but increased the release of iron. These conflicting water 

quality requirements for lead, copper, and iron release require evaluation of the tradeoffs 

between water quality and the corrosion response of all metals subject to corrosion in the 

distribution system. 

The Paris Water Utility needed to blend nanofiltered water (37 MGD), with 

conventionally treated hard surface water (53 MGD). A 1-year research project has been 

conducted to select model to calculate the suitable dosage of soda ash (sodium carbonate) and 

contact time. The study found that blending of nanofiltered and surface finished waters resulted 

in carbonate imbalance in the water, which resulted in excessive lead and copper release. 

Experiments have shown that to obtain a stable pH, the necessary contact time before release to 

the distribution system can be as high as 7 min in cold-water conditions. The Hallopeau-Dubin 

model, which uses flow rate, temperature, conductivity, calcium hardness, alkalinity and pH as 

input parameters, led to very satisfactory results and could be generalized to other water 

mixtures. (Plottu-Pecheux, A., et al 2001) 



CHAPTER 3  
METHODS AND MATERIALS 

Experimental Design 

Pilot distribution systems 

UCF has constructed an extensive research facility for investigation of distribution 

system water quality at the Cypress Creek Water Treatment Facility.  This facility consists of 

seven pilot water treatment facilities, eighteen pilot distribution systems (PDSs) with individual 

sampling ports and cradles for individual coupon analyses, corrosion facility with eighteen 

copper and lead corrosion loops, a stainless steel food grade trailer for hauling water and 

laboratory trailers for field analyses and equipment storage. These facilities were unique and 

afford a highly capable research environment for evaluating and possibly anticipating water 

quality problems in distribution systems. Pictures of these facilities are shown in Figure 

3.1, Figure 3.2, Figure 3.3 and Figure 3.4. 

 

Figure 3.1 Tanker truck for surface water hauling and surface water storage tanks 

 

42 
 



  

Figure 3.2 Water production area and laboratory, storage and pilot trailers 

 

  

Figure 3.3 Influent standpipes, feed pumps and coupon cradles 

Figure 3.4 Corrosion shed and copper loops 

43 
 



44 
 

 
As shown in Figure 3.1, a truck and a stainless steel food grade trailer was used to haul 

surface water to the pilot site. The surface water was obtained from the TBW regional surface 

water treatment plant and was stored in two 7000 gallon (26.5 m3) storage tanks before being 

transferred to the finished water tank. The large process area used to prepare the finished waters 

is shown in Figure 3.2 and was covered by 4400 ft2 (409 m2) of 6 inches (0.15 m) cement pad 

and hurricane rated roof. The trailers showed contained a reverse osmosis pilot plant, an electro-

noise monitoring facility, a storage facility, and a field laboratory.  

Figure 3.3 shows the influent standpipes which allowed direct input from the finished 

storage and inhibitor tanks. Peristaltic pumps were used to control the flow of water and 

inhibitors to the PDS as well as the flow to the cradles which were four inch (0.1 m) PVC pipes 

and used for housing coupons for surface characterization and microbiological studies. The 

majority of the PDS effluent was eventually directed to a corrosion shed, shown in Figure 3.4, 

which contained eighteen loops of copper pipes and lead coupons for the copper and lead 

corrosion study.  

The pipes used in the PDSs traditionally received conventionally treated groundwater. 

Both the physical systems and pipe geometries selected represent typical scenarios experienced 

in a real distribution system. These PDSs were identical and consist of increments of PVC, lined 

cast iron, unlined cast iron and galvanized steel pipes connected in series. The principal 

characteristics of the 14 PDSs used in this study are presented in Table 3.1. Each hybrid line was 

composed for: 20 feet of 6-inch PVC, 20 feet of 6-inch lined-ductile iron, 12 feet of 6-inch 

unlined cast iron, and, 40-feet of 2-inch galvanized steel. 



Table 3.1  
Characteristics of PDSs 1-14 

Length Diameter Material 
20 feet (6.1 m) 6-inch (0.15 m) PVC 
20 feet (6.1 m) 6-inch (0.15 m) Lined Cast Iron 
12 feet (3.7 m) 6-inch (0.15 m) Unlined Cast Iron 

40 feet (12.2 m) 2-inch (0.05 m) Galvanized Steel 
 

In the fourteen PDSs, PDS 1-12 received four different corrosion inhibitors at three 

different doses.  The remaining two PDSs (PDS 13 and PDS14) received only pH adjustment. 

PDS 13 influent was adjusted to pHs and PDS 14 influent was adjusted to pHs + 0.3.  PDS 13 and 

14 served as controls or references for the project.  All PDSs were provided with a sampling port 

after each pipe reach to allow an assessment of water quality changes associated with each pipe 

reach. A picture of the PDSs is shown in Figure 3.5. 

 
 

 

Figure 3.5 Pilot Distribution System 

45 
 



The pilot distribution systems were operated to maintain a two-day hydraulic residence 

time (HRT). Standpipes were located at the beginning and end of each PDS to ensure the 

presence of water inside of the lines at all times. The standpipes were made from translucent 

plastic pipe that were 60 inches (1.5 m) long and had a diameter of 4 inches (0.1 m). The 

retention time in the PDS feed standpipe was 3.1 hours because of the low velocities associated 

with the two-day HRT. The standpipes as well as the peristaltic pumps were used to control the 

flow rate as shown in Figure 3.6. 

 

 

Figure 3.6 Pilot distribution system headwork 

Source and blend water quality 

Conventionally treated groundwater (GW), enhanced treated surface water (SW) and 

desalinated water by reverse osmosis (RO) were blended and fed to the PDSs. The surface water 

46 
 



47 
 

was actual finished surface water from the Regional Surface Water Treatment Facility that was 

transported to the project site and the groundwater and desalinated water were obtained from the 

pilot water treatment systems at the project site. The description of the three finished source 

waters is presented in Table 3.2. 

Table 3.2  
Finished source water descriptions 

Source Water    Source    System Description   

 GW    Groundwater   

Ground water source. Treatment by aeration, 
disinfection by free chlorine with a residual of 5 
mg/L after a 5 minute contact time. 5.0 mg/L 
chloramine residual.   

 SW    Surface water   

TBW treatment plant: Treatment by ferric 
sulfate coagulation, flocculation, settling, 
filtration, disinfection by ozonation and 
chloramination.   
Project site: adjustment of chloramine residual 
to 5.0 chloramine residual.   

 RO    Groundwater   

Treatment by membrane reverse osmosis, 
aeration, disinfection by free chlorine with a 
residual of 5 mg/L after a 5 minute contact time. 
5.0 mg/L chloramine residual.   

 

Groundwater (GW) 

The groundwater (GW) pilot unit was designed to simulate the finished water of member 

governments that utilize conventional treatment of ground water. The GW unit used the Cypress 

Creek well field as a raw water source. The main unit processes were aeration, disinfection, and 

pH stabilization. Before disinfection, GW was aerated to reduce hydrogen sulfide, produce an 



48 
 

aerobic water supply, and stabilize the water with respect to calcium carbonate. Aeration was 

achieved in GW by pumping the raw water to the top of the finished water tank through a nozzle 

that sprayed the water inside the tank. 

Surface water (SW)  

Surface water (SW) was treated at the TBW Regional Surface Water Treatment Facility 

by enhanced coagulation, ozonation, biologically activated carbon (BAC) filtration, aeration, and 

chloramination. The SW was hauled weekly to the field facility for use and temporarily stored in 

two 7000 gallon (26.5 m3) storage tanks, before being transferred to the SW finished water tank. 

Reverse osmosis water (RO)   

Reverse osmosis (RO) treatment pilot system produced finished water that was described 

as RO. The RO pilot plant utilized raw groundwater for the feed stream and required the addition 

of TDS, calcium, and alkalinity to the RO permeate to represent the finished water produced by 

the TBW Regional Desalination Facility.  

Blend finished water  

The project was divided into 4 phases; each of three months duration. Three different 

blends of GW, SW, and RO were investigated during the project. All PDSs received the same 

blend composition for a three month period or phase. At the end of each three month period the 

blend composition was changed as shown in Table 3.3.  

 



49 
 

Table 3.3  
Blend ratios of GW, SW, and RO waters used during project   

Phase    Time Period   Blend  % GW    %SW    %RO   
 I    Feb-May 2006   WQ1  62    27    11   
 II    May-Aug 2006   WQ2  27    62    11   
 III    Aug-Nov 2006   WQ1  62    27    11   
 IV    Nov 2006-Feb 2007   WQ3  40    40    20   

The blends had different water quality due to the variation of the ratios of the main water 

sources used in the blends. But the blend ratios during phases I and III were identical. The reason 

for repeating the blend was to evaluate seasonal effects. The timing of the phases with the 

repeated blend was designed to capture the largest temperature variation during the year.  

Water quality was monitored after each batch was produced to ensure they met target 

water quality objectives designed to mimic the actual and expected TBW blended water quality 

as shown in Table 3.4. The treated source water quality and resulting blend water quality is 

shown in Table 3.5 

Table 3.4  
Water quality objectives for finished process waters   

Parameters    GW  SW     RO Blend 
 pH    pHs + 0.3   >pHs    >pHs    >pHs   

 Total Hardness (mg/L as CaCO3)    240    60 min    60 min    60 min   
 Alkalinity (meq/L)    4    1 min    1 min    1 min   

 Total Cl2 (mg/L as Cl2)    4.0    4.0    4.0    4.0   
 Na (mg/L)    80 max    80 max    80 max    80 max   

 SO4 & Cl- (meq/L)    3.8 max    3.8 max    3.8 max    3.8 max   
 TDS (mg/L)    500 max   500 max    500 max    500 max  
 Color (CPU)    15 max    15 max    15 max    15 max   
 TOC (mg/L)    3.6 max    3.6 max    3.6 max    3.6 max   



50 
 

Table 3.5  
Source and blend water quality 

Parameter  Units  GW  RO  SW  WQ1  WQ2  WQ3  
pH   7 8.3 7.8 7.3 7.6 7.5 

TDS  mg/L  420 310 305 377 337 352 
HCO3  mg/L as  215 50 80 160 113 128 

Ca  mg/L as  225 50 75 165 113 130 
Mg  mg/L as  15 30 20 18 20 20 
Na  mg/L  5 71 50 24 40 36 
Cl  mg/L  15 95 10 22 21 29 

SO4  mg/L  15 30 100 40 69 52 
Si  mg/l as SiO2  20 20 5 16 11 14 

TOC  mg/L C  3 0.3 2 2.4 2.1 2.1 
NH2Cl  mg/L Cl2  4 4 4 4 4 4 

 

Zinc orthophosphate inhibitor 

Zinc orthophosphate inhibitor was dosed in PDS 7-9. The dose rate of ZOP for a given 

PDS, was held constant for one year of investigation. The target doses of the inhibitors were 

defined as: 0.5, 1.0, and 2.0 mg/L as P. The stock solutions of the corrosion inhibitors were 

diluted in a 40 gallon (151 m3) tank prepared twice a week, and the feed rates of the diluted 

inhibitor solution were calibrated to deliver the low, medium, and high inhibitor target 

concentration. 

The zinc orthophosphate inhibitor used in this study is CP630 (Sweetwater Technologies, 

Temecula, CA). It was made by dissolving zinc sulfate into phosphoric acid solution. The 

product has a ratio of 1 part Zinc to five parts PO4 with a target of 6% as Zinc and 30% as PO4. 

It was a clear acidic liquid with slight odor.  The bulk density of the liquid was 10.81 lbs/gal and 

the specific gravity was 1.41. The pH of the product was less than 1. Table 3.6 shows a summary 



51 
 

of the properties of the ZOP inhibitor along with manufacture recommendations for use and 

storage. 

Table 3.6  
ZOP inhibitor properties 

Property Value 
Manufacturer Sweetwater Technologies 

Product CP 630 
Percent Orthophosphate 30% 

Percent Zinc 6% 
Bulk Density 10.8 lbs/gal 

Specific Gravity 1.41 
pH < 1 

Recommended dose (range) 2-3 ppm 